

# Certificate of Analysis PBAT 2208

## PBAT 2208 出厂质量报告

Contract No.合同号:

Batch No.批次号: 20230426

PROPERTY 性能	UNIT 单位	TEST REFERENCE 标准	TEST VALUE 检测值
Melt Flow Rate 熔指	g/10min	ISO 1133 at T=190°C,W=2.16kg	4.39
Carboxyl Content 端羧基	Mol/t	GB/T32366-2015	11.35
Density 密度	g/cm <sup>3</sup>	ISO 1183	1.23
Tensile strength 拉伸强度	Mpa	ISO 527	22.29
Melting Temperature 熔点	°C	DSC	121
Elongation At Break 断裂伸长率	%	ISO 527	600.7
Vicat Softening Point 维卡软化温度	°C	ISO 306	95.2
Moisture 水份	%	减重法	0.060

Lab test signed:

实验室签字:

Date 时间:2023.04.27